

## NPC

### 【Induction EP-HDFL】

Epirubicin 40 mg/m<sup>2</sup>, (i.v. 10-min), D1  
Cisplatin 60 mg/m<sup>2</sup>, (i.v. 2-hr), D1  
(5-FU 2000 mg/m<sup>2</sup> + Leucovorin 300 mg/m<sup>2</sup>), (i.v. 24-hr), D1, 8, 15  
Repeated cycles every 4 weeks, 3 cycles generally

### 【Induction MEPFL】

Mitomycin 8mg/m<sup>2</sup> iv drip 30mins, D1  
Epirubicin 60mg/m<sup>2</sup>, iv drip 30mins, D1  
Cisplatin 60mg/m<sup>2</sup>, iv drip 2hrs, D1  
(5-FU 450mg/m<sup>2</sup> + Leucovorin 30mg/m<sup>2</sup>) iv drip 30mins, D8  
Repeated cycles every 4 weeks, 3 cycles generally

After finishing induction chemotherapy, start CCRT  
CCRT phase, weekly Cisplatin + 5-FU/LV with RT  
(Cisplatin 35 mg/m<sup>2</sup> + 5-FU 500mg/m<sup>2</sup> + Leucovorin 50mg/m<sup>2</sup>), iv drip 2hrs, weekly

### 【Gemcitabine + Cisplatin for recurrent/metastatic disease】

Gemcitabine 1250mg/m<sup>2</sup>(i.v. 30-min), Day1, 8  
Cisplatin 75mg/m<sup>2</sup>(i.v. 2 ~ 24-hour), Day1  
Repeated cycles every 21 days

#### References:

1. *J Clin Oncol* 2005; 19: 4305-4313
2. *J Clin Oncol* 2003; 21:631-637